UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20/ MCSO / MIMO / Port 1+2 / Port 2/ PWL 19/ 8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom+1

5520

20.113

Middle

5580

19.924

Top

5700

19.865

Spectrum o Spectrum -
Ref Level 35.00 dém  Offset 26.85 dB & RBW 200 kHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 200 kHz
o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT o att 2008 SWT  19.04s w VBW 1MHz  Mode Auto FFT
@17k View @17k View
» mi[1] 5.84 dBm| p mi[1] 6.01 dBm|
o4 5.514951720 GHz| o4 5.574952660 GHz|
o ndB 26.00 dB| o ndB 26.00 dB|
20 Bw 20.113430000 MHz| 20 Bw 19.924060000 MHz|
Q factor 274.2 Q factor 270.8
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CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.51495172 GHz 5.840Bm | nde down 20,1343 Mz M1 1 5.57495256 GHz 6.01Bm | nde down 19.32406 MHz
T 1 £.50999813 GHz -20.17 dem noB 26.00 dB T 1 £.57014156 GHz -19.99 cém noB 26.00 dB
T2 1 5.53011156 GHz -20.15 dBm Q factor 274.2 T2 1 559008562 GHz -19.99 dém Q factor 278.9
il T il T —
L G v [ ] SRR e
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ate: 21 FEB.2020 18:49:34 ate: 21 FEB.2020 19.00:02

Bottom+1 Channel

]

Ref Level 35.00 dam  Offset 26.85 0B & RBW 200 kHz

Pate: 21 FEB.2020 1928115

o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT
@17k View
- mi[1] 5.38 dBm)|
o4 5.694956410 GHz|
— ndg 26.00 dB|
2 Bw 19.865000000 MHz2|
Q factor 286.7
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Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.69495641 GHz 5.98 dém nde down 19.885 MHz
T 1 5.68098761 GHz -20.02 dém [ 26.00 d&
T2 1 5.70985262 GHz -20.02 dém Q factor 286.7
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Top Channel

Result: Pass

Middle Channel
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Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20/ MCS4 /| MIMO / Port 1+2 / Port 1 / PWL 13 /8 dBi Antenna

Channel Frequency (MHz) Aol Emls(sl\;l?_'r;)Bandeth
Bottom 5500 21.738

Result: Pass

RefLevel 3500 d8m Offset 26.85 dB & RBW 200 kHz

POate 21 FEB 2020 18:37:06

o att 2008 SWT  180ps @ VBW 1MHz  Mode Auta FFT
@17k view
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Marker
Type | Ref | Tre | %-value Y-value | Function | Function Result
M1 1 5.49872504 GHz 0.68 dBm | nde down 21,73807 MHz
1 1 5.43305378 GHz -25.32 dbm ndd 26,00 @
T2 1 5.51069185 GHz -25.32 dbm q factor 252.0
-
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Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20/ MCS4 / MIMO / Port 1+2 / Port 2/ PWL 13 /8 dBi Antenna

Channel Frequency (MHz) Aol Emls(sl\;l?_'r;)Bandeth
Bottom 5500 20.938

Result: Pass

RefLevel 3500 d8m Offset 26.85 dB & RBW 200 kHz
jo At 2008 SWT 139ys @ VBW 1MHZ Mode Auto FFT

@ 1Pk View

MI[1]
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Marker

%-value Y-value | Function | Function Result

Type | Ref | Tre |

M1 1
1 1
T2 1

£.49497141 GHz 1.51 dém nd@ down 20,93841 MHz

£.48957064 GHz -24.49 dBm nd8
£.51050905 GHz -24.49 dEm 1 factor

26.00 dB
262.4
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Bottom Channel
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Transmitter 26 dB Emission Ban

dwidth (continued)

Results: 802.11ac / HT20/ MCS4 /| MIMO / Port 1+2 / Port 1 / PWL 19/ 8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom+1

5520

21.362

Middle

5580

21.467

Top

5700

21.897

Spectrum o Spectrum o
Ref Level 35.00 dém  Offset 26.85 dB & RBW 200 kHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 200 kHz
o At 2008 SWT  18.04s @ VBW 1MHz  Mode Auto FFT o At 2008 SWT  18.04s @ VBW 1MHz Mode Auto FFT
@ 1Pk View @ 1Pk View
- M1[1] 6.27 dBm| p M1[1] 6.77 dBm)|
od 5.518725980 GHz| od 5.578725980 GHz
. nds 26.00 dB| . nds 26.00 dB|
20 Bw 21.362140000 MHz| 20 Bw 21.467140000 MHz|
Q factor 2589 Q factor 250.9)
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Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.51872598 GHz 6.27 dém nde down 2136214 MHz M1 1 5.57872598 GHz 6.77dem | nde down 21,46714 MHz
T 1 5.50909534 GHz -19.73 dém [ 26.00 d& T 1 £.56917034 GHz -19.23 dém [ 26.00 d&
T2 1 5.53045749 GHz -19.73 dém Q factor 256.3 T2 1 5.59063748 GHz -19.23 dém Q factor 259.9
il T il T —
L [ IR ] [ W e
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pete: 21 FEB.2020 185105 pete: 21 FEB.2020 19.01:24

Bottom+1 Channel

]

Ref Level 35.00 dam  Offset 26.85 0B & RBW 200 kHz

Pate: 21 FEB.2020 19:30.37

o At 2008 SWT  18.04s @ VBW 1MHz  Mode Auto FFT
@ 1Pk View
- M1[1] 6.10 dBm)|
o4 5.698724100 GHz|
— ndg 26.00 dB|
a0 By 21.897440000 MHz|
Q factor 260,
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Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result
M1 1 5.6987241 GHz 6.10 dém nde down 2189744 MHz
T 1 £.68809041 GHz -19.90 dém [ 26.00 d&
T2 1 £.71080154 GHz -19.90 dém Q factor 260.2
™
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Top Channel

Result: Pass

Middle Channel
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Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20/ MCS4 / MIMO / Port 1+2 / Port 2/ PWL 19/ 8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom+1

5520

21.143

Middle

5580

21.147

Top

5700

21.294

Spectrum o Spectrum o
Ref Level 35.00 dém  Offset 26.85 dB & RBW 200 kHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 200 kHz
o At 2008 SWT  18.04s @ VBW 1MHz  Mode Auto FFT o At 2008 SWT  18.04s @ VBW 1MHz Mode Auto FFT
@ 1Pk View @ 1Pk View
- M1[1] 5.85 dBm)| p M1[1] 5.38 dBm)|
od 5.514964840 GHe| od 5.574967660 GHz|
. nds 26.00 dB| . nds 26.00 dB|
20 Bw 21.142780000 MHz| 20 Bw 21.147460000 MHz|
Q factor 260.8 Q factor 263.6
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Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 £.51496484 GHz 5.95 dém nde down 2114278 MHz M1 1 5.57496766 GHz 5.98dem | nde down 21,14748 MHz
T 1 5.50955005 GHz -20.05 dém [ 26.00 d& T 1 £.5505772 GHz -20.02 dém [ 26.00 d&
T2 1 5.53069373 GHz -20.05 dém Q factor 260.8 T2 1 5.59072466 GHz -20.03 dém Q factor 263.6
il T il T —
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Bottom+1 Channel

]

Ref Level 35.00 dam  Offset 26.85 0B & RBW 200 kHz

o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT
@17k View
» mi[1] 5.78 dBm|
o4 5.694959220 GHz|
— ndg 26.00 dB|
2 Bw 21.293710000 MHz|
Q factor 267.4
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Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.59495922 GHz 5.78.d8m | nde down 21,20371 Mz
T 1 5.58941127 GHz -20.22 dBm noB 26.00 dB
T2 1 5.71070498 GHz -20.21 dém Q factor 267.4
-
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Pate: 21 FEB.2020 19.31.56

Top Channel

Result: Pass

Middle Channel
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Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2 / Port 1 / PWL 13/ 8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5510

44,166

Middle

5590

44.181

Top

5670

44,989

Spectrum o Spectrum -
Ref Level 35.00 dém  Offset 26.85 dB & RBW 500 kHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 500 kHz
o att 2048 SWT 151y @ VBW 2 M-z Mode Auto FFT o att 2008 SWT 151y @ VBW 2 MHz  Mode Auto FFT
@17k View @17k View
- mi[1] 0.23 dBm)| p mi[1] 0.41 dBm|
30d 5.50158710 GHz| o4 5.58012090 GHz|
o ndB 26.00 dB| o ndB 26.00 dB|
20 Bw 44166100000 MH2| 20 Bw 44.181100000 MHz|
Q factor 124.6) Q factor 126.3)
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Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.5015871 GHz -0.23 dém | ndb down 44,1661 MHz M1 1 5.5801209 GHz 0.41dBm | nde down 44,1811 MHz
T 1 £.4881701 GHz -26.23 dbm [ 26.00 d& T 1 £.5574257 GHz -25.50 dbm [ 26.00 d&
T2 1 5.5323362 GHz -26.23 dBm Q factor 124.6 T2 1 5.6116068 GHz -25.59 dém Q factor 126.3
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Bottom Channel
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Ref Level 35.00 dam  Offset 26.85 0B & RBW 500 kHz

Pate: 21 FEB.2020 19.57.48

o att 2048 SWT 151y @ VBW 2 M-z Mode Auto FFT
@ 1Pk View
- mi[1] 0.07 dBm)|
od 5.68619390 GHz
— ndg 26.00 dB|
2 Bw 44.989200000 MHz|
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Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.6861939 GHz -0.07 dém nde down 44,9892 MHz
T 1 £.6475105 GHz -26.07 dém [ 26.00 d&
T2 1 5.6925087 GHz -26.06 dBm Q factor 126.4
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Top Channel

Result: Pass
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Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2 / Port 2/ PWL 13/ 8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5510

43.239

Middle

5590

42.879

Top

5670

43.266

Spectrum o Spectrum -
Ref Level 35.00 dém  Offset 26.85 dB & RBW 500 kHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 500 kHz
o att 2048 SWT 151y @ VBW 2 M-z Mode Auto FFT o att 2008 SWT 151y @ VBW 2 MHz  Mode Auto FFT
@17k View @17k View
- mi[1] 0.59 dBm)| p mi[1] 0.03 dBm)|
o4 5.50714450 GHz| o4 5.59403110 GHz|
o ndB 26.00 dB| o ndB 26.00 dB|
20 Bw 43.239900000 MHz) 20 Bw 42.879900000 MHz|
Q factor 127.4 Q factor 130.5]
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Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | | ¥-value | Function | Function Result |
M1 1 5.5071445 GHz 0.59 dém nde down 43,2399 MHz M1 1 5.5040311 GHz 0.03dem | nde down 42.8799 MHz
T 1 £.4884325 GHz -25.42 dbm [ 26.00 d& T 1 £.5684663 GHz -25.98 dbm [ 26.00 d&
T2 1 5.5316724 GHz -25.42 dim Q factor 127.4 T2 1 5.6113462 GHz -25.98 dém Q factor 130.5
il T il T —
L G v [ SRR e
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pete: 21 FEB.2020 19:40.48 pete: 22 FEB.2020 08:15:20

Bottom Channel

]

Ref Level 35.00 dam  Offset 26.85 0B & RBW 500 kHz

Pate: 21 FEB.2020 19:58.08

o At 2008 SWT 15145 @ VBW 2 MHz  Mode Auto FFT
@ 1Pk View
- mi[1] 0.75 dBm)|
od 5.67404050 GHz
— ndg 26.00 dB|
2 Bw 43.266100000 MHz|
Q factor 131.1
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Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 56740405 GHz -0.75 dém nde down 43,2661 MHz
T 1 £.6484344 GHz -26.76 dbm [ 26.00 d&
T2 1 5.6917006 GHz -26.76 dBm Q factor 131.1
— —
[ SRR o
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Top Channel

Result: Pass

Middle Channel
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Transmitter 26 dB Emission Ban

dwidth (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / Port 1 / PWL 13 /8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth

(MHz)

Bottom

5510

44,209

Middle

5590

44.235

Top

5670

42.527

Ref Level 35.00 dam

Offset 26.35 dB & RBW 500 kHz

Ref Level 35.00 d8m  Offset 26.35 0B & RBW 500 kHz

Mode Auto FFT

o att 2048 SWT 151y @ VBW 2 M-z Mode Auto FFT o att 2008 SWT  15.14c @ VBW 2 MHz
@17k View @17k View
M W 1.9 dBr
04 1[1] 304d 1[1] N 'L'J‘i JFH
5.98628570 GHz|
o ndB o ndB 26.00 dB|
20 Bw 44.209200000 MHz| 20 Bw 44235500000 MHz|
Q factor 125.0) Q factor 126.3)
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CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.5276207 Gz -0.39 dém | nde down 44,2092 MHz M1 1 55862857 GHz 0.94Bm | nde down 44,2355 MHz
T 1 5.4880163 GHz -26.38 dm noB 26.00 dB T 1 55583201 GHz -25.05 dém noB 26.00 dB
T2 1 5.5322256 GHz -26.39 dBm Q factor 125.0 T2 1 56125555 GHz -25.05 dBm Q factor 126.3
il T il T —
L G v [ SRR e
11909763 11909763

Pate: 22 FEB.2020 08:54.50

Pate: 24 FEB.2020 13.44:30

Bottom Channel

Middle Channel

]

Ref Level 35.00 dam

Offset 26.35 dB & RBW 500 kHz

Pate: 22 FEB.2020 092043

o At 2008 SWT 15145 @ VBW 2 MHz  Mode Auto FFT
@ 1Pk View
- mi[1] 1.50 dBm|
od 5.66160030 GHz
— ndg 26.00 dB|
2 Bw 42527400000 MHz|
Q factor 133.1
w0d
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CF 5.67 GHz 32001 pts Span 60.0 MHz
Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.6616003 GHz 1.50 dém nde down 42,5274 MHz
T 1 564865 GHz -24.50 dbm [ 26.00 d&
T2 1 5.6911775 GHz -24.51 dim Q factor 133.1
™
L [ CEEERE )
11908763

Top Channel

Result: Pass
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Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / Port 2/ PWL 13/ 8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5510

42.482

Middle

5590

42.78

Top

5670

42.634

Spectrum o Spectrum -
Ref Level 35.00 dém  Offset 26.85 dB & RBW 500 kHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 500 kHz
o att 2048 SWT 151y @ VBW 2 M-z Mode Auto FFT o att 2008 SWT 151y @ VBW 2 MHz  Mode Auto FFT
@17k View @17k View
» mi[1] 1.05 dBm| p mi[1] 0.02 dBm|
30d 5.50013780 GHz| 30d 5.58001220 GHz|
o ndB 26.00 dB| o ndB 26.00 dB|
20 Bw 42.482400000 MHz| 20 Bw 42.780500000 MHz|
Q factor 129.5] Q factor 130.4
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ad X 0de ¥
P e e ] / DL L RPN W:\;\J"\r'\.f eV [ A A Ny ]
/ \I W
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0d 0d
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.5001378 GHz 1.05 dém | ndb down 42,4824 MHz M1 1 55800122 GHz -0.02dBm | nde down 42.7805 MHz
T 1 5.4884532 GHz -24.95 dm noB 26.00 dB T 1 55587457 GHz -26.03 dém noB 26.00 dB
T2 1 £.5309356 GHz -24.95 dBm Q factor 129.5 T2 1 56115262 GHz -26.02 dBm Q factor 130.4
il T il T —
L G v [ Wi e
11909763 11909763
ate: 22 FEB.2020 085609 ate: 24 FEB.2020 1345:59

Bottom Channel

]

Ref Level 35.00 dam  Offset 26.85 0B & RBW 500 kHz

Pate: 22 FEB.2020 092202

o At 2008 SWT 15145 @ VBW 2 MHz  Mode Auto FFT
@ 1Pk View
- mi[1] 0.26 dBm)|
od 5.67114930 GHz
— ndg 26.00 dB|
2 Bw 42634300000 MHz|
Q factor 133.0
w0d
od i o
L nerrmpd oAb e, | [V mfonaiefnd™ n g
-10 o / ! k
/ \
208 L ‘\:\,J\
R
40 dBy
50 d@
40 d
CF 5.67 GHz 32001 pts Span 60.0 MHz
Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.6711493 GHz -0.26 dém nde down 42,6343 MHz
T 1 £.6491863 GHz -26.26 dbm [ 26.00 d&
T2 1 5.6918206 GHz -26.26 dBm Q factor 133.0
™
L [ CEEERE )
11908763

Top Channel

Result: Pass

Middle Channel

)
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac /HT80/ MCS5 / MIMO / Port 1+2 / Port 1 / PWL 13 /8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5530

86.573

Top

5610

89.772

Spectrum 1 2 Spectrum 1 =
Ref Level 35.00 dém  Offset 26.95 GB w RBW 1MHz Ref Level 35.00 dbm  Offset 26.95 GB w RBW 1MHz
o At 2048 SWT 1745 @ VBW 3MHz_ Mode Auto FFT o At 2008 SWT 1745 @ VBW 3MHz_ Mode Auto FFT
@ 1Pk View @10k View
. 11[1] 1.43 dBm) » 11[1] 0.03 dBm|
W4 5.53842970 GHz W4 5.61911600 GHz
o ndB 6.00 dB) o ndB 26.00 dB|
20 Bw 86.573500000 MHz| 20 Bw 89.772200000 MHz|
Q factor 64.0) Q factor 62,6
10 d 10 d
0d 1 . 08 ¥ _
AT e g A T PP [ ST e e VA A Sy
-10de 3 1048 X
/ | / {
/ \ \
20d i 204l - b N
L/ h ol
¥ ¥ e ¥
-40 df -40 df
50 d 50 d
60d 60 0B
CF 5.53 GHz 32001 pts Span 120.0 MHz CF 5.61 GHz 32001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre| X-valug | v-value | Function | Function Result | Type | Ref | Tre | X-valug | v-value | Function | Function Result |
M1 1 5.5384207 Ghz 1.43 dém | ndb down 36,5735 MHz M1 1 5.619116 GHz 0.03 cém | ndé down 80,7722 Whz
T 1 5.4958789 GHz -24.57 dém nB 26.00 dB T 1 55553726 GHz -25.97 dém nB 26.00 dB
T2 1 £.5724524 GHz -24.57 dBm Q factor 84.0 T2 1 £.6551448 GHz -25.97 dém Q factor 62.6
— — — —
FRRRRI e FRRRRI e
11909763 11909763
pate: 22 FEB.2020 093217 ate: 22 FEB.2020 095130

Bottom Channel

Result: Pass

Top Channel

)
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / Port 2/ PWL 13 /8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

90.777

Top

90.151

Spectrum 1 2 Spectrum 1 =
Ref Level 35.00 dém  Offset 26.95 GB w RBW 1MHz Ref Level 35.00 dbm  Offset 26.95 GB w RBW 1MHz
o At 2048 SWT 1745 @ VBW 3MHz_ Mode Auto FFT o At 2008 SWT 1745 @ VBW 3MHz_ Mode Auto FFT
@10k View @10k View
. 11[1] 0.52 dBm| » 11[1] 0.94 dBm|
W4 5.49383240 GHz W4 5.59776410 GHz
o ndB 26.00 dB| o ndB 26.00 dB|
20 Bw 90.777200000 MHz| 20 Bw 90.150900000 MHz|
Q factor 60.5 Q factor 62.1
10 d 10 d
0 I o e T g i Pt 08 m N —
/ \/ Y nrw—\\ A o ¥ \ 1 J\N.’\r\-‘r\/ NN WA ey Moap W/ "
-10 dB T -10 de + +
/
/ \
20 dm— . 20d A —
7 i T
1 - v
A0 i Rl T
-40 dB| -40 df
50 dem 50 d
60 0B 60 0B
CF 5.53 GHz 32001 pts Span 120.0 MHz CF 5.61 GHz 32001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre| X-valug | v-value | Function | Function Result | Type | Ref | Tre | X-valug | v-value | Function | Function Result |
M1 1 54938324 Ghz 0.52 dBm | ndB down 90,7772 MHz M1 1 5.5977641 Ghz -0.94 dem | nde down 90,1509 WHz
T 1 54937077 GHz -25.49 dbm nB 26.00 dB T 1 5.5543714 GHz -26.94 cBm nB 26.00 dB
T2 1 £.5744840 GHz -25.47 dBm Q factor 80.5 T2 1 £.6545224 GHz -26.95 dBm Q factor 62.1
— — — — — —
Wi v Wi v
11909763 11909763
ate: 22 FEB.2020 092812 ate: 22 FEB.2020 09.47:17

Bottom Channel

Result: Pass

Top Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11ac /HT80/ MCS9 / MIMO / Port 1+2 / Port 1 / PWL 13 /8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5530

83.817

5610

85.344

Top

Spectrum 1 2 Spectrum 1 =
Ref Level 35,00 dsm  Offset 26,35 dB & RBW 1 MHz Ref Level 35,00 dém  Offset 26,35 dB @ RBW 1 MHz
o At 20d8 SWT 17ps @ VBW 3 MHz_ Mode Auto FFT o At 2008 SWT 17ps @ VBW 3 MH2_ Mode Auto FFT
@ 1Pk View @10k View
. 11[1] 0.61 dBm| » 11[1] 1.00 dBm)
o 55378550 GHz 30 dem 5.64635510 GHz
. nds 6.00 dB . nds 26.00 dB|
20 Bw 83.817400000 MHz) 20 Bw 85.343600000 MHz|
Q factor 66.3) Q factor 66.2)
10 10
008 N ; W 008 ; ) AT TV
ﬁ“ e RN o e et d\«.ﬂ.‘_"/\ TR f P WPy Ty LW | R A MTV\_-W« TR
-10 o L 10 d i 1 )
{ \ { |
{ \ Ay
-20 dgm—— \ 20 dbm
7 i~ ,7/ Y
L — ALy Mt
-40 dB| -40 df
50 df 50 df
40 o 40 o
CF 5.53 GHz 32001 pts Span 120.0 MHz CF 5.61 GHz 32001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre| X-valug | v-value | Function | Function Result | Type | Ref | Tre | X-valug | v-value | Function | Function Result |
MI 1 £.5537855 GHz 0.61 dém e, down 83,8174 WHz MI 1 56463551 GHz 1.00 dBm | nde down B5.,3436 MHz
T 1 5.4879638 GHz -25.39 dém ndé 26.00 d& T 1 5.5674913 GHz -25.00 dém ndé 26.00 d&
T2 1 £.5717812 GHz -25.39 dbm @ factor 66.3 T2 1 §.6528349 GHz -25.00 dém @ factor 66.2
— — — —
FRRRRI e FRRRRI e
11908763 11908763
pete: 22 FEB.2020 092938 pete: 22 FEB.2020 09:45:45

Bottom Channel Top Channel

Result: Pass
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ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac /HT80/ MCS9 / MIMO / Port 1+2 / Port 2/ PWL 13 /8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5530

88.614

Top

5610

86.450

Spectrum 1 2 Spectrum 1 =
Ref Level 35,00 dsm  Offset 26,35 dB & RBW 1 MHz Ref Level 35,00 dém  Offset 26,35 dB @ RBW 1 MHz
o At 20d8 SWT 17ps @ VBW 3 MHz_ Mode Auto FFT o At 2008 SWT 17ps @ VBW 3 MH2_ Mode Auto FFT
@ 1Pk View @10k View
B 11[1] 0.27 dBm| p 11[1] 0.58 dBm|
o 5.50192090 GHz o 5.60183650 GHz
. nds 26.00 dB| . nds 26.00 dB|
20 Bw 88.613500000 MHz| 20 Bw 86449800000 MHz|
Q factor 62.1 Q factor 64.8
w0d w0d
od ff"‘vv' TRPNYTYS WO P i P i AL 08 Ty Y r,
/ ] W] g d \ 7T AP S Vo S oy et
108 { i 1048 { L
7 \ ] \
-20 dBm 200 df =
7 T 2
i A - s \\ N
|50ty ¢ Wt a v
40 e 40 e
50 df 50 df
40 o 40 o
CF 5.53 GHz 32001 pts Span 120.0 MHz CF 5.61 GHz 32001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre| X-valug | v-value | Function | Function Result | Type | Ref | Tre | X-valug | v-value | Function | Function Result |
MI 1 £.5019200 GHz 0.27 dém e, down 88,6135 WHZ MI 1 56018365 GHz -0.58 dém | ndb down £6.4493 MHz
T 1 5.4842064 GHz -25.73 dém ndé 26.00 d& T 1 5.5657739 GHz -26.58 dém ndé 26.00 d&
T2 1 £.5728199 GHz -25.73 dbm @ factor 62.1 T2 1 §.6622237 GHz -26.58 dBm @ factor 64.8
— — — — — —
W e W e
11908763 11908763
pete: 22 FEB.2020 09:33.38 pete: 22 FEB.2020 0952:49

Bottom Channel

Result: Pass

Top Channel

)
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3/ Port 1 / PWL 14 / 8 dBi Antenna

Channel Frequency (MHz) Aol Emls(sl\;l?_'r;)Bandeth
Bottom 5500 19.369

Result: Pass

RefLevel 3500 d8m Offset 26.85 dB & RBW 200 kHz

jo At 2008 SWT 139ys @ VBW 1MHZ Mode Auto FFT

@ 1Pk View

30d ML)

P, nds
2 B

) factar
10 dBm

5.494998590 GHz

19.369080000 MHZ]

1.42 dBm]

26.00 d)

283.7]

PR, N R I ST
10ds / /

/
/

%

Wenn/ e

-50 dBm

50 dB

CF 5.5 GHz 32001 pts

8pan 30.0 MHz

Marker

Type | Ref | Tre | %-value Y-value | Function |
M1

Function Result

1 £.49499959 GHz
£.49017437 GHz
£.50954345 GHz

-1.42 dEm nd@ down
-27.40 dBm nd8

-27.42 dbm q factor

T1 1
T2 1

a1 g

19,36908 MHz

26.00 dB
283.7

11908763
POate 22 FEB 2020 10:04:16

Bottom Channel

)
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / Port 2/ PWL 14 / 8 dBi Antenna

Channel Frequency (MHz) Aol Emls(sl\;l?_'r;)Bandeth
Bottom 5500 19.348

Result: Pass

POater 22 FEB 2020 10:05:35

Spectrum =
Ref Level 35.00 ddm  OHset 26.35 db w RBW 200 kHz
o att 2008 SWT  180ps @ VBW 1MHz  Mode Auta FFT
@17k view
B Mi[1] 1.43 dBm)]
o0d 5.498740980 GHz
P, ndB 26.00 dB)
2 Bw 19.347520000 MHz|
) factar 284.2]
10 di
0d - + - -
JIE L '*\"kw-«\ PRV YLV, WSVIB LN LN
| L
0 7 ¥
/ 4
0 dBrr
7 \;
= >y ™.
s Pt
40 dB
=50 dBm
50 db
CF 5.5 GHz 32001 pts 8pan 30.0 MHz
Marker
Type | Ref | Tre | %-value Y-value | Function | Function Result
M1 1 5.49874098 Gz -1.43dem | nde down 19,34752 MHz
1 1 5.49038061 GHz -27.44 dbm ndd 26,00 @
T2 1 5.50972813 GHz -27.44 dBm q factor 284.2
— —
[ 1)
11908763

Bottom Channel

)
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ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / Port 3/ PWL 14 /8 dBi Antenna

Channel Frequency (MHz) Aol Emls(sl\;l?_'r;)Bandeth
Bottom 5500 19.612

Result: Pass

POater 22 FEB 2020 10:06:55

Spectrum =
Ref Level 35.00 ddm  OHset 26.35 db w RBW 200 kHz
o att 2008 SWT  180ps @ VBW 1MHz  Mode Auta FFT
@17k view
. MI[1] 2.36 dBm)|
o0d 5.494995780 GHz
P, ndB 26.00 dB)
20 Bw 19.611890000 MHZ]
) factar 260.2]
10 di
04
-.(FW\"‘"“]VV"" N P S S
1048 "J it
\
/ \
0 dBrr T
/ 3z
30 di k!
o
e \"\..v.pw.w
40 dB
=50 dBm
50 db
CF 5.5 GHz 32001 pts 8pan 30.0 MHz
Marker
Type | Ref | Tre | %-value Y-value | Function | Function Result
M1 1 5.43499578 GHz -2.35 dBm | nde down 1961189 MHz
1 1 5.49020624 GHz -26.35 dBm ndd 26,00 8
T2 1 5.50990813 GHz -26.36 dBm q factor 280.2
— —
[T EETEETTE™ ]
11908763

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO:

UL-RPT-RP-11909763-3516-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3/ Port 1 / PWL 17/ 8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom+1

5520

19.166

Middle

5580

19.088

Top

5700

19.346

Spectrum o Spectrum o
Ref Level 35.00 dém  Offset 26.85 dB & RBW 200 kHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 200 kHz
o At 2008 SWT  18.04s @ VBW 1MHz  Mode Auto FFT o At 2008 SWT  18.04s @ VBW 1MHz Mode Auto FFT
@ 1Pk View @ 1Pk View
- mi[1] 1.52 dBm| p mi[1] 2.00 dBm)|
o4 5.524991090 GHz| o4 5.584990160 GHz|
. nds 26.00 dB| . nds 26.00 dB|
20 Bw 19.1656 50000 MHz| 20 Bw 19.087840000 MHz|
Q factor 288.3) Q factor 202,56
w0d w0d
0d8 ferrér e W 0d8 e A et e
N a1z "\\ s = m\
f |
-10 dB| - \ 10 dB| "f
/ /
-20 dem; s ¥ -20 dem; ,-f '\i‘
.\ !
30d o Ny -30 d 47 AN .
N N o~
e el [t e, [otmafioad e
A0 0 e
50 d@m 50 d@m
40 o 40 o
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 £.52499100 GHz 1.52 dém nde down 19,16565 MHz M1 1 5.58499016 GHz 2.00dem | nde down 1908784 MHz
T 1 5.51036936 GHz -24.48 dbm [ 26.00 d& T 1 £.5703778 GHz -24.00 dém [ 26.00 d&
T2 1 5.52953501 GHz -24.49 dim Q factor 288.3 T2 1 5.58946564 GHz -24.01 dém Q factor 202.6
™ T ™ v
L G v [ G v
11908763 11908763
pete: 22 FEB.2020 1011552 pete: 22FEB.2020 1027:28

Bottom+1 Channel

]

Ref Level 35.00 dam  Offset 26.85 0B & RBW 200 kHz

Pate: 22 FEB.2020 110313

o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT
@17k View
- mi[1] 1.55 dBm|
30d 5.698740980 GHz|
— ndg 26.00 dB|
2 Bw 19.345650000 MHz2|
Q factor 204.6
w0d
0 ] Y Wu—flx P Ly W
Tt W R TR St .'.\\
10 By /
/
f \
-20 o8 £ 3
\
b %,
-30 d A =
i "o
40 dBy
50 d@
40 d
CF 5.7 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 £.69874098 GHz 1.55 dém nde down 19,34565 MHz
T 1 5.69035061 GHz -24.45 dbm [ 26.00 d&
T2 1 5.70969626 GHz -24.45 dim Q factor 204.6
— —
L [ | CECRERE™ ]
11908763

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-

RPT-RP-11909763-3516-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Ban

dwidth (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3/ Port 2/ PWL 17 / 8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom+1

5520

19.545

Middle

5580

19.457

Top

5700

19.496

Spectrum o Spectrum -
Ref Level 35.00 dém  Offset 26.85 dB & RBW 200 kHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 200 kHz
o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT o att 2008 SWT  19.04s w VBW 1MHz  Mode Auto FFT
@17k View @17k View
- mi[1] 0.63 dBm)| p mi[1] 1.08 dBm|
od 5.518744730 GHz| od 5.578743790 GHz
o ndB 26.00 dB| o ndB 26.00 dB|
20 Bw 19.545330000 MHz| 20 Bw 19.457200000 MHz|
Q factor 282.4 Q factor 286.7)
w0d w0d
od T % T 048 , - o .
g A e P fﬂw-«h Pl o dfoormdlin, RIS o DY T T
-10 dy {l \ -10 dy ’J l\
/ i/ \
-20 dem -20 dem
- g W Y
7 Y, Wl
M
-30 d — = -30 d pa e,
Ao P, o v il g
40 dn gy
50 d@m 50 d@m
40 o 40 o
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.51874473 GHz 0.63 dém nde down 19.54533 MHz M1 1 5.57874379 GHz 1.08dém  nde down 19,4572 MHz
T 1 5.51016503 GHz -25.38 dbm [ 26.00 d& T 1 £.5702878 GHz -24.92 dbm [ 26.00 d&
T2 1 5.52071126 GHz -25.36 dBm Q factor 282.4 T2 1 5.58974501 GHz -24.92 dém Q factor 286.7
™ T ™ v
L G v [ G v
11908763 11908763
Dete: 22 FEB.2020 10:17:11 ate: 22 FEB.2020 1026:47

Bottom+1 Channel

]

Ref Level 35.00 dam  Offset 26.85 0B & RBW 200 kHz

Pate: 22 FEB.2020 11.04:32

o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT
@17k View
» mi[1] 0.50 dBm|
o4 5.701240270 GHz|
— ndg 26.00 dB|
2 Bw 19.4965680000 MHz2|
Q factor 202 4]
10 d
od T o X Y 0
JRO 1 A P o e - ,_,J\v«m,\
N J
-10 T Y
/ \
-20 dem J//
30d / b
. B
P ind .~
40 dBy
50 dem
5008
CF 5.7 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.70124027 GHz 0.50 dBm | nde down 19,49558 MHz
T 1 5.50018468 GHz -25.50 dBm noB 26.00 dB
T2 1 5.70968126 GHz -25.50 dBm Q factor 202.4
— —
[ SRR o
11909763

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH
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TEST REPORT NO:

UL-RPT-RP-11909763-3516-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / Port 3/ PWL 17 /8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom+1

5520

19.702

Middle

5580

19.801

Top

5700

19.467

Spectrum o Spectrum -
Ref Level 35.00 dém  Offset 26.85 dB & RBW 200 kHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 200 kHz
o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT o att 2008 SWT  19.04s w VBW 1MHz  Mode Auto FFT
@17k View @17k View
» mi[1] 0.7 dBm| p mi[1] 0.92 dBm|
o4 5.524997660 GHz| o4 5.584997660 GHz|
o ndB 26.00 dB| o ndB 26.00 dB|
20 Bw 19.702820000 MHz| 20 Bw 19.801260000 MHz|
Q factor 280.4 Q factor 282.1
10 d 10 d
od F P o e TR i 0 db PO T T g e e
A M‘-J'J W e, My /‘V .nﬂ\
-10 dBf ! -10 dBf ,J e
i \ \
- / \ - / \
-20 dem s -20 dem T
s \q{\“ b ‘\:‘\.
A o
30d o \ 30d
o AT wl h
Praretn = Wy, g per Sy el
40dB 40 dB
50 dem 50 dem
5008 5008
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.52499766 GHz 0.79.dBm | nde down 19,70282 MHz M1 1 £.58499766 GHz 0.92 Bm | nde down 19.80126 MHz
T 1 5.51036003 GHz -25.21 dem noB 26.00 dB T 1 £.57025124 GHz -25.09 cém noB 26.00 dB
T2 1 5.53006375 GHz -25.21 dém Q factor 280.4 T2 1 5.5900525 GHz -25.08 dém Q factor 262.1
g Y g Y
L G v [ G v
11909763 11909763
ate: 22 FEB.2020 10:18:30 ate: 22 FEB.2020 10:30:06

Bottom+1 Channel

]

Ref Level 35.00 dam

Offset 26.35 dB & RBW 200 kHz

o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT
@17k View
» mi[1] 0.23 dBm|
o4 5.701245900 GHz|
— ndg 26.00 dB|
2 Bw 19.467520000 MHz2|
Q factor 2020}
10 d
od _ 3
Al AR AThA '_,\ﬂ" e VAN
-10 dBy / |
/ ‘
-20 dem T y
J/ V\L\\«
30d 7 -
et et e o)
40 dBy
50 dem
5008
CF 5.7 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 57012458 Gz 0.23dBm | nde down 19.46752 MHz
T 1 £.50048842 GHz -25.77 dem noB 26.00 dB
T2 1 5.70995504 GHz -25.77 dbm Q factor 202.9
— —
L [ | CECRERE™ ]
11909763

Pate: 22 FEB.2020 11.05.52

Top Channel

Result: Pass

Middle Channel

)
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TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / Port 1 / PWL 14 / 8 dBi Antenna

Channel Frequency (MHz) Aol Emls(sl\;l?_'r;)Bandeth

Bottom 5500 19.481

Spectrum =
RefLevel 3500 d8m Offset 26.85 dB & RBW 200 kHz
jo AtL 2008 SWT 139ys @ VBW 1MHZ Mode Auto FFT
@ 1Pk View
. MI[1] 2.02 dBm)|
30d 5.504991090 GHz
P, nds 26.00 dB)
20 Bw 19.480640000 MHz|
) factar 282.6)
10
04l ¥
JESREIROUTN RPN pRreY ’\w,\jm,-«]t,,..\r\\
10 df ] %
/ A
0 dern :
L
-30d ‘f,,
n |
-:U\,:G'w" M
-50 dBm
50 de
CF 5.5 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | %-value Y-value | Function | Function Result
M 1 £.50499109 GHz -2.02 dém nd@ down 19.48064 MHz
T1 1 £.49031124 GHz -28.04 dBm nd8 26.00 dB
T2 1 £.50979188 GHz -28.02 dém 1 factor 282.6
il [T N )
11908763
POate 22 FEB 2020 10:06:16
Bottom Channel
Result: Pass
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ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / Port 2/ PWL 14 / 8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

5500

19.260

Result: Pass

jo At

2008 SWT 189us @

RefLevel 3500 d8m Offset 26.85 dB & RBW 200 kHz

VBW 1 MHz  Mode Auto FFT

@ 1Pk View

MI[1]

ndB

By
) factar

5.501256210 GHz

19,2603

1.49 dBm|

26.00 d)
40000 MHZ]
285.6)

JENIT\SITN
/

M"\-V\\ {mr"‘d QL NI

vl

/

/

40 dB

30 di
s ~

)|

-

-50 dBm

50 dB

CF 5.5 GHz

32001 pts

Span

30.0 MHz

Marker

Y-value | Function |

Function Result

T1
T2

Type | Ref | Tre | %-value
M

1 £.50125621 GHz
1 £.49033843 GHz
1 £.50959876 GHz

-1.49 dBm | nde down
-27.49 dbm ndd
-27.49 dbm q factor

19.26034 MHz

26.00 dB
285.6

a1 g

11908763

POater 22 FEB 2020 10:09:35

Bottom Channel

)
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Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / Port 3/ PWL 14/ 8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth

(MHz)

Bottom

5500

19.161

Result: Pass

o
Ref Level 35.00 ddm  OHset 26.35 db w RBW 200 kHz
o att 2008 SWT  180ps @ VBW 1MHz  Mode Auta FFT
@17k view
P MI[1] 2.47 dBm)
30d 5.504996720 GHz
P, nds 26.00 dB)
2 Bw 19.160960000 MHz|
) factar 287.3)
10 di
04 Y
n L P AN Tl ol
o i b | " ety
{ \\
0 der :
30 di
w
w»,.va\-J‘J s PRI
iy
=50 dBm
50 db
CF 5.5 GHz 32001 pts 8pan 30.0 MHz
Marker
Type | Ref | Tre | %-value Y-value | Function | Function Result
M 1 5.50499672 GHz -2.47 dBm | nde down 19,1605 MHz
1 1 5.49039749 GHz -28.45 dBm ndd 26,00 8
T2 1 5.50955845 GHz -26.47 dBm q factor 287.3
— —
[ 1)
11908763

POater 22 FEB 2020 10:10:55

Bottom Channel

)
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Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 /Port 1/ PWL 17 / 8 dBi Antenna

Channel

Frequency

26dB Emission Bandwidth

(MHz) (MH2)

Bottom+1

5520

19.469

Middle

5580

19.186

Top

5700

19.530

=)

Ref Level 35.00 dam  Offset 26.85 0B & RBW 200 kHz

Ref Level 35.00 d8m  Offset 26.35 0B & RBW 200 kHz

Pate: 22 FEB.2020 10:19.57

o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT o att 2008 SWT  19.04s w VBW 1MHz  Mode Auto FFT
@17k View @17k View
» mi[1] 1.32 dbm| p mi[1] 1.65 dbm|
o4 5.524988280 GHz| o4 5.584986410 GHz|
o ndB 26.00 dB| o ndB 26.00 dB|
20 Bw 19.469390000 MHz| 20 Bw 19.186280000 MHz|
Q factor 283.8 Q factor 291.1
10 d 10 d
od X 0ok . 1
e P, T Aty N w.\‘ {N‘L = 7 Tt Y
f
\
0ds ; 1 0ds * L
§
/ /
-20 dem —- 7 2048 - \
Fd N N
30d . 30d
. . v ]
P e Iy i TVl A
40 db P
50 dem 50 de
5008 0d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.52498828 Gz 1.32.dém | ndb down 19,46039 MHz M1 1 5.58498641 GHz 1.55 dém | ndb cown 19.18628 MHz
T 1 5.51036003 GHz -24.68 dém noB 26.00 dB T 1 £.57032343 GHz -24.33 dbm noB 26.00 dB
T2 1 5.52983032 GHz -24.69 dbm Q factor 283.9 T2 1 £.5895097 GHz -24.35 dBm Q factor 201.1
g Y g Y
L G v [ G v
11909763 11909763

Pate: 22 FEB.2020 103143

Bottom+1 Channel

]

Ref Level 35.00 dam  Offset 26.85 0B & RBW 200 kHz

Pate: 22 FEB.2020 11.07.20

o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT
@17k View
o4 mi[1] 1.42 dBm|
H 5.704987340 GHz|
— ndg 26.00 dB|
2 Bw 19.530330000 MHz2|
Q factor 202.1
10 d
048 L Tl A e e s
,r’ / N\
-10 dy T
\
-20 dem t ¢
30d “f} W\L
e -~
vl tyee st 0]
40 dBy
50 dem
5008
CF 5.7 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.70498734 Gz 1.42 dém | ndb down 19,53033 MHz
T 1 5.50030843 GHz -24.58 dm noB 26.00 dB
T2 1 5.70983876 GHz -24.59 dbm Q factor 202.1
— —
[ SRR o
11909763

Top Channel

Result: Pass

Middle Channel

)
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Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / Port 2/ PWL 17 / 8 dBi Antenna

26dB Emission Bandwidth

Channel Frequency (MHz) (MHz)

Bottom+1 5520 19.089

Middle 5580 19.109

Top 5700 19.383

Spectrum o Spectrum -
Ref Level 35.00 dém  Offset 26.85 dB & RBW 200 kHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 200 kHz
o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT o att 2008 SWT  19.04s w VBW 1MHz  Mode Auto FFT
@17k View @17k View
mi[1] 0.39 dBm| p mi[1] 0.70 dBm|
0 5.521245900 GHz| 0 ! 5.578746600 GHz|
o ndB 26.00 dB| o ndB 26.00 dB|
20 Bw 19.088780000 MHz| 20 Bw 19.109400000 MHz|
Q factor 280.2 Q factor 291.9
10 10
d ¥ h 4
! fﬂ.«.w\,;whww NV LN N o R e e L N P A Y T,
/ \
10 df L 10 df LS
f I
/ \ \
-20 dem 7 -20 dem
% / %
-
a0d rd A\ a0d L
/ e A b
Vel [t | Tl
-40 dB| -40 dB|
50 dem 50 dem
5008 5008
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 55212458 GHz 0.39 dBm | nde down 19.08878 MHz M1 1 55787466 GHz 0.70 dBm | nde down 19,1004 Mz
T 1 5.5105203 GHz -25.62 dém noB 26.00 dB T 1 £.57045092 GHz -25.30 cém noB 26.00 dB
T2 1 5.52960907 GHz -25.60 dBm Q factor 2689.2 T2 1 £.58956032 GHz -25.30 dBm Q factor 291.9
g Y g Y
L G v [ G v
11909763 11909763
Date: 22 FEB.2020 102116 ate: 22 FEB.2020 1033:02

Bottom+1 Channel Middle Channel
Spectrum [E]

Ref Level 35.00 dam  Offset 26.85 0B & RBW 200 kHz

o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT
@17k View
- mi[1] 0.14 dBm)|
o4 5.701249650 GHz|
— ndg 26.00 dB|
2 Bw 19.383140000 MHz|
Q factor 204.1
w0d
od - T .3 i
JRLETY PV PSPV N UMY WO |/ St Ao ’\,\
/ \
10 by -
f T
\
'y
20dem — e
30 d > - v\“.m‘h
[Poerot s e | et
40 dBy
50 d@m
40 o
CF 5.7 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.70124965 GHz -0.14 dém nde down 19.38314 MHz
T 1 £.6002428 GHz -26.15 dbm [ 26.00 d&
T2 1 5.70962595 GHz -26.15 dBm Q factor 294.1
il T -
L L ] [ | CECRERE™ ]
11908763

Pate: 22 FEB.2020 11.08:39

Top Channel

Result: Pass
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Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / Port 3/ PWL 17 / 8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom+1

5520

19.181

Middle

5580

19.164

Top

5700

19.131

Spectrum o Spectrum -
Ref Level 35.00 dém  Offset 26.85 dB & RBW 200 kHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 200 kHz
o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT o att 2008 SWT  19.04s w VBW 1MHz  Mode Auto FFT
@17k View @17k View
» mi[1] 0.42 dBm| p mi[1] 0.64 dBm|
o4 5.524999530 GHz| o4 5.574997660 GHz|
o ndB 26.00 dB| o ndB 26.00 dB|
20 Bw 19.1806 50000 MHz| 20 Bw 19.163780000 MHz|
Q factor 288.1 Q factor 290.9
10 d 10 d
d L 4 dB h
! /MNWVV“M‘W.P\,-\.,1~"W\ /‘r“.r‘r'\’\’\}"\-r-" i, 0 AT AR A A ey r,—:an,u_\-\_ﬂq._;\n..,w_\
| /
f
-10d8 {’ T -10d T 4
/ \ Ji |
-20 dem -20 dem
o ' d N
-30d -30d 4
L ol Y T
LAt et [y W
“ande anan
50 dem 50 dem
5008 5008
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.52499953 GHz 0.42 dBm | nde down 19,18065 MHz M1 1 5.57499766 GHz 0.64Bm | nde down 19.16378 MHz
T 1 5.51043499 GHz -25.59 dBm noB 26.00 dB T 1 £.57034405 GHz -25.35 dbm noB 26.00 dB
T2 1 5.52951564 GHz -25.59 dBm Q factor 268.1 T2 1 £.58950782 GHz -25.35 dBm Q factor 290.9
g Y g Y
L G v [ G v
11909763 11909763
ate: 22 FEB.2020 102235 pate: 22 FEB.2020 103421

Bottom+1 Channel

]

Ref Level 35.00 dam

Offset 26.35 dB & RBW 200 kHz

Middle Channel

o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT
@17k View
20d mi[1] 0.14 dBm)|
H 5.704994840 GHz|
— ndg 26.00 dB|
2 Bw 19.130960000 MHz2|
Q factor 208.2|
w0d
od A } X n
P L S o r/-uf\vw- Rl e
-10 dBy .” ',‘
i \
-20 dem Y i,u
f
-30 d o %
|t Pl
40 dBy
50 d@m
40 o
CF 5.7 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 £.70499484 GHz -0.14 dém nde down 19,13095 MHz
T 1 £.69032249 GHz -26.14 dbm [ 26.00 d&
T2 1 5.70945345 GHz -26.13 dBm Q factor 298.2
— —
[ SRR o
11908763

Pate: 22 FEB.2020 11.09.58

Top Channel

Result: Pass
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Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3/ Port 1 / PWL 14 /8 dBi Antenna

Channel Frequency (MHz) Aol Emls(sl\;l?_'r;)Bandeth

Bottom 5500

22.725

RefLevel 3500 d8m Offset 26.85 dB & RBW 200 kHz

jo At 2008 SWT 139ys @ VBW 1MHZ Mode Auto FFT
@ 1Pk View

P MI[1] 2.62 dBm]
30di 5.495007030 GHz
nds 26.00 dB|
504 By 22.724290000 MHz|

) factar 241.§)
10 dam

Wwwf\w'-wmﬂ Faates M N

-50 dBm

50 dB

CF 5.5 GHz
Marker
Type | Ref | Tre | %-value Y-value | Function |
M 1 £.49500703 GHz -2.62 dém nde down
T 1 5 43355067 GHz -28.62 dbm ndd
T2 1 5.51127496 GHz -28.62 dbm q factor

a1 g

32001 pts 8pan 30.0 MHz

Function Result
22,72420 MHz
26.00 dB
241.8

[ 1)
11909763
Date: 22 FEB 2020 11°19:47

Bottom Channel

Result: Pass
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Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3/ Port 2/ PWL 14/ 8 dBi Antenna

Channel Frequency (MHz) Aol Emls(sl\;l?_'r;)Bandeth
Bottom 5500 22.129

Result: Pass

RefLevel 3500 d8m Offset 26.85 dB & RBW 200 kHz
jo At 2008 SWT 139 ps @ VBW 1 MHZ

Mode Auto FFT

@ 1Pk View

30d ML)

P, nds
2 B

) factar
10 dBm

22

1.71 dBm]
501243090 GHz
26.00 d)
129000000 MHz|
248.6)

ettt e, | bl ot
\l

-50 dBm

50 dB

CF 5.5 GHz 32001 pts

8pan 30.0 MHz

Marker

Type | Ref | Tre | %-value Y-value | Function |
M1

Function Result

£.50124309 GHz
£.48897159 GHz
£.51110059 GHz

-1.71 dEm nd@ down
-27.71 dBm nd8

-27.72 dém 1 factor

T1 1
T2 1

a1 g

22,120 MHz
26.00 dB
248.6

11908763
POate 22 FEB 2020 11:21:06

Bottom Channel

)
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Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3/ Port 3/ PWL 14 /8 dBi Antenna

Channel Frequency (MHz) Aol Emls(sl\;l?_'r;)Bandeth
Bottom 5500 21.928

Result: Pass

RefLevel 3500 d8m Offset 26.85 dB & RBW 200 kHz
jo At 2008 SWT 139ys @ VBW 1MHZ Mode Auto FFT

@ 1Pk View

30d ML)

ndg
By
) factar

3.08 dBm|
5.504992970 GHz
26.00 d)
21.928380000 MHz|
251.0)

oo, J'wavw.»w\,-\ fj\‘w H"M‘m
/

iy

-50 dBm

50 dB

CF 5.5 GHz 32001 pts

8pan 30.0 MHz

Marker

%-value Y-value | Function |

Function Result

Type | Ref | Tre |
M1 5.50499297 GHz
5.43013003 GHz
5.5110584 GHz

-2.08 dém nd@ down
-28.08 dBm nd8
-29.08 deém 1 factor

T1 1
T2 1

21.92838 MHz
26.00 dB
251.0

a1 g

11908763
POater 22 FEB 2020 11:22:25

Bottom Channel

)
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Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3/ Port 1/ PWL 17/ 8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom+1

5520

22.154

Middle

5580

22.012

Top

5700

21.778

Spectrum o Spectrum o
Ref Level 35.00 dém  Offset 26.85 dB & RBW 200 kHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 200 kHz
o At 2008 SWT  18.04s @ VBW 1MHz  Mode Auto FFT o At 2008 SWT  18.04s @ VBW 1MHz Mode Auto FFT
@ 1Pk View @ 1Pk View
- mi[1] 0.3 dBm)| p mi[1] 1.81 dBm|
o4 5.524995780 GHz| o4 5.574292680 GHz|
. nds 26.00 dB| . nds 26.00 dB|
20 Bw 22.154310000 MHz| 20 Bw 22.011810000 MHz|
Q factor 2404 Q factor 253.3)
w0d w0d
T
0 o = v 0 LIV - . .
fi I \[/
-10 dBy 4 -10 dy
-20 dem -20 dem
-30 dep -30 deg
| oy Mo
-40 dB| -40 dB|
50 d@m 50 d@m
40 o 40 o
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.52499578 GHz 0.93 dém nde down 22,15431 MHz M1 1 5.57429268 GHz 1.81dBm  nde down 22.01181 MHz
T 1 5.50889101 GHz -25.07 dém [ 26.00 d& T 1 £.56807722 GHz -24.19 dBm [ 26.00 d&
T2 1 5.53104622 GHz -25.07 dém Q factor 249.4 T2 1 5.59098903 GHz -24.19 dBm Q factor 253.2
il T — il T
s W 4 i [ CEEOREE ™)
11908763 11908763
pete: 22FEB.2020 11:42:12 pete: 22 FEB.2020 1202:36

Bottom+1 Channel

]

Ref Level 35.00 dam

Offset 26.35 dB & RBW 200 kHz

Middle Channel

Pate: 22 FEB.2020 125144

o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT
@17k View
20d mi[1] 1.12 dBm|
H 5.697494140 GHz|
— ndg 26.00 dB|
2 Bw 21.778380000 MHz|
Q factor 261.6
w0d
0 S %o P oA T o
™ e 5
-10 dy
/ \
-20 dem v
e
30 d
f,w)w TN
40 dBy
50 d@m
40 o
CF 5.7 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.69749414 GHz 1.12 dém nde down 21,77838 Mz
T 1 5.68894535 GHz -24.88 dbm [ 26.00 d&
T2 1 £.71072373 GHz -24.88 dim Q factor 2616
™
L [ CEEERE )
11908763

Top Channel

Result: Pass

)
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Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3/ Port 2/ PWL 17 /8 dBi Antenna

Channel

Frequency (MHz)

(MHz)

26dB Emission Bandwidth

Bottom+1

5520

21.720

Middle

5580

22.138

Top

5700

21.974

Spectrum o Spectrum o
Ref Level 35.00 dam  Offset 26.85 0B & RBW 200 kHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 200 kHz
o At 2008 SWT  18.04s @ VBW 1MHz  Mode Auto FFT o At 2008 SWT  18.04s @ VBW 1MHz Mode Auto FFT
@ 1Pk View @ 1Pk View
- M1[1] P M1[1] 0.11 dBm)|
od od 5.578745660 GHz|
. nds . nds 26.00 dB|
20 Bw 21.720260000 MHz| 20 Bw 22.138370000 MHz|
Q factor 254.3) Q factor 252.0
w0d w0d
od X ] X
R ATV Fa e, e W A A
s W k A e, [’ 7 - \fu.\
-10 dBy -10 dy 7
20 d / 20 d / k
20 @ / -\_‘-\x 20 dBy \\
30 d — -30 d -
,,\,,ff- ] gt Ao
40 o 40 e
50 d@ 50 d@
40 d 40 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.52164432 GHz 0.23 dém nde down 2172026 MHz M1 1 5.57874566 GHz 0.11dém | nde down 22.13837 MHz
T 1 550911315 GHz -25.77 dbm [ 26.00 d& T 1 §.56872038 GHz -25.80 dbm [ 26.00 d&
T2 1 5.53083341 GHz -25.77 dém Q factor 254.2 T2 1 5.59085672 GHz -25.89 dém Q factor 252.0
il T — il T
[ SRR e i G v
11908763 11908763
Dete: 22 FEB.2020 11:43:31 pete: 22 FEB.2020 1203:55

Bottom+1 Channel

]

Ref Level 35.00 dam  Offset 26.85 0B & RBW 200 kHz

Pate: 22 FEB.2020 1253.03

o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT
@17k View
» mi[1] 0.75 dBm|
30d 5.698741910 GHz|
— ndg 26.00 dB|
2 Bw 21.974310000 MHz|
Q factor 250.3)
10 d
0d - <
’V,«fwv\,vmv.wwfm.‘ P ol Pt
-10 dy
J
-20 dey \\
30d
v M)
40 day
50 de
0d
CF 5.7 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.59874101 GHz -0.75 dém | nde down 21,97431 Mz
T 1 5.58881072 GHz -26.75 dBm noB 26.00 dB
T2 1 5.71079404 GHz -26.75 dBm Q factor 258.3
-
L [ CEEERE )
11909763

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / Port 3/ PWL 17 /8 dBi Antenna

Channel

Frequency (MHz)

(MHz)

26dB Emission Bandwidth

Bottom+1

5520

21.799

Middle

5580

21.673

Top

5700

21.584

Spectrum o Spectrum -
Ref Level 35.00 dém  Offset 26.85 dB & RBW 200 kHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 200 kHz
o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT o att 2008 SWT  19.04s w VBW 1MHz  Mode Auto FFT
@17k View @17k View
» mi[1] 0.08 dBm)| p mi[1] 0.32 dBm)|
o4 5.524987340 GHz| o4 5.582804910 GHz|
o ndB 26.00 dB| o ndB 26.00 dB|
20 Bw 21.799940000 MHz| 20 Bw 21.673390000 MHz|
Q factor 253.4 Q factor 257.6
10 d 10 d i
od - 5 ¥ o 0 dB AT R m A
o e Bkt e [t AP \.._\ [mwmv T N
-10 dBy -10 dy
] f
-20 dem - - -20 dem
e - e
a0 d -l S a0 q il -
here™™" .y o™ o
40dp 40 dp
50 dem 50 dem
5008 5008
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.52498734 GHz 0.08 dBm | nde down 21,78994 Mz M1 1 £.58280491 GHz 0.32 Bm | nde down 21,67339 MHz
T 1 5.50922752 GHz -25.91 dem noB 26.00 dB T 1 £.55010378 GHz -25.68 dBm noB 26.00 dB
T2 1 5.53102747 GHz -25.92 dBm Q factor 253.4 T2 1 5.59077716 GHz -25.69 dBm Q factor 257.6
il T — il T
L Wi e [ G v
11909763 11909763
ate: 22 FEB.2020 11:4450 ate: 22 FEB.2020 120514

Bottom+1 Channel

]

Ref Level 35.00 dam  Offset 26.85 0B & RBW 200 kHz

Pate: 22 FEB.2020 12:54.22

o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT
@17k View
- mi[1] 0.28 dBm)|
o4 5.704992030 GHz|
— ndg 26.00 dB|
2 Bw 21.584330000 MHz|
Q factor 264.3
w0d
0d ] : Tl
wa-w V-‘AWT‘AJ'/\.J\‘ 3 A AN A N
-10 dy
-20 dem — \ —
o %,
30 d
P N
40 dBy
50 d@m
40 o
CF 5.7 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 £.70499203 GHz -0.28 dém nde down 21,58433 Mz
T 1 5.68032127 GHz -26.28 dbm [ 26.00 d&
T2 1 $.7109056 GHz -26.28 dBm Q factor 264.3
™
L [ CEEERE )
11908763

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3/ Port 1 / PWL 14 /8 dBi Antenna

Channel Frequency (MHz) Aol Emls(sl\;l?_'r;)Bandeth
Bottom 5500 21.446

Result: Pass

RefLevel 3500 d8m Offset 26.85 dB & RBW 200 kHz

jo At 2008 SWT 139ys @ VBW 1MHZ Mode Auto FFT

@ 1Pk View

30d ML)

. ndg
2 By
) factar

1.55 dBm]
94783910 GHz
6.00 dB)
446520000 MHz|

256.2)

f..,,ww"\wwwwm-\ JrSITA I

Pl

-

-50 dBm

50 dB

CF 5.5 GHz 32001 pts

8pan 30.0 MHz

Marker

Y-value | Function |

Function R

esult

Type | Ref | Tre | %-value

M1 1 5.49478391 GHz
5.43020221 GHz
5.51064873 GHz

-1.55 dEm nd@ down
-27.56 dBm nd8
-27.55 dEm 1 factor

T1 1
T2 1

2144652 MHz
26.00 dB
256.2

a1 g

11908763
POater 22 FEB 2020 11:24:07

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / Port 2/ PWL 14 /8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth

(MHz)

5500

22.265

Result: Pass

jo At 20 dé

RefLevel 3500 d8m Offset 26.85 dB & RBW 200 kHz

SWT 139ys @ VBW 1MHZ Mode Auto FFT

@ 1Pk View

MI[1]

ndB

By
) factar

1.56 dBm]
5.498740980 GHz
26.00 d)
22.265870000 MHz|
247.0)

F,,-n,“v»\h‘ﬂ'/"u“-“af\m

[, Pt T Y

o

-50 dBm

50 dB

CF 5.5 GHz

32001 pts

8pan 30.0 MHz

Marker

X-value

Y-value | Function |

Function Result

Type | Ref | Tre |
M1 1

T1 1
T2 1

£.49374098 GHz
£.48887035 GHz
£.51113621 GHz

-1.56 dEm nd@ down
-27.56 dBm nd8
-27.56 dEm 1 factor

22,26587 MHz
26.00 dB
247.0

a1 g

11908763
POater 22 FEB 2020 11:25:26

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / Port 3/ PWL 14 /8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5500

22.445

Result: Pass

Spectrum =
Ref Level 35.00 ddm  OHset 26.35 db w RBW 200 kHz
o att 2008 SWT  180ps @ VBW 1MHz  Mode Auta FFT
@17k view
P MI[1] 3.22 dBm|
o0d 5.504992970 GHz
P, ndB 26.00 dB)
2 Bw 22.444920000 MHz|
) factar 245.3)
10 dBim
od
AP A A, | e TV 9 Y A
-10dl A
]
0 dBrr
30 d MY
b \.\»J\.v,.
40 dB
=50 dBm
50 db
CF 5.5 GHz 32001 pts 8pan 30.0 MHz
Marker
Type | Ref | Tre | %-value Y-value | Function | Function Result
M1 1 5.50499297 GHz -3.22dBm | nde down 22,44402 MHz
1 1 5.43305472 GHz -29.22 dbm ndd 26,00 8
T2 1 5.51130964 GHz -29.22 dbm q factor 245.3
— —
[T EETEETTE™ ]
11908763
Joate: 22 FEB 2020 11:26:45

Bottom Channel

)
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UL INTERNATIONAL GERMA
TEST REPORT VERSION 1.0

NY GMBH

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3/ Port 1/ PWL 17/ 8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom+1

5520

22.213

Middle

5580

22.646

Top

5700

21.907

Spectrum o Spectrum -
Ref Level 35.00 dém  Offset 26.85 dB & RBW 200 kHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 200 kHz
o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT o att 2008 SWT  19.04s w VBW 1MHz  Mode Auto FFT
@17k View @17k View
- mi[1] 1.01 dBm| p mi[1] 1.68 dBm|
o4 5.527170710 GHz| o4 5.578395990 GHz|
o ndB 26.00 dB| o ndB 26.00 dB|
20 Bw 22.213370000 MHz| 20 Bw 22.646480000 MHz|
Q factor 248.8 Q factor 246.3
w0d w0d
ad X, 0 Ak
W ey [ e [ T
/
-10 dBy -10 dy
/ ‘\ \
/
-20 dem -20 dem [
H-” My
30 d = -30 g
et Bt ,:f"
40 e 40
50 d@m 50 d@m
40 o 40 o
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.52717071 GHz 1.01dBm | nde down 22,21337 MHz M1 1 5.57839599 GHz 1.68 dBm | nde down 22,64549 MHz
T 1 5.50893316 GHz -24.99 dbm [ 26.00 d& T 1 §.56859867 GHz -24.32 dbm [ 26.00 d&
T2 1 5.53114653 GHz -24.99 dim Q factor 248.9 T2 1 5.59124215 GHz -24.32 dém Q factor 246.3
il T — il T
[ SRR e i G v
11908763 11908763
pete: 22 FEB.2020 11:45:13 pete: 22 FEB.2020 1206:37

]

Ref Level 35.00 dam  Offset 26.85 0B & RBW 200 kHz

o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT
@17k View
- mi[1] 1.34 dBm|
o4 5.694788600 GHz|
— ndg 26.00 dB|
2 Bw 21.906820000 MHz|
Q factor 260.0
w0d
0 A
’,.4 CoTa T ATty f. L= prrvry
-10 dy
/| \
-20 o8 = :
- A
<30
40 dBy
50 d@
40 d
CF 5.7 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 56947886 GHz 1.34 dém nde down 21,90682 MHz
T 1 £.68890972 GHz -24.56 dbm [ 26.00 d&
T2 1 5.71081654 GHz -24.66 dim Q factor 260.0
™
L [ CEEERE )
11908763
pete: 22 FEB.2020 125543

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3/ Port 2/ PWL 17/ 8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom+1

5520

22.650

Middle

5580

22.173

Top

5700

22.043

Spectrum o Spectrum o
Ref Level 35.00 dém  Offset 26.85 dB & RBW 200 kHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 200 kHz
o At 2008 SWT  18.04s @ VBW 1MHz  Mode Auto FFT o At 2008 SWT  18.04s @ VBW 1MHz Mode Auto FFT
@ 1Pk View @ 1Pk View
- mi[1] 0.15 dBm)| p mi[1] 0.11 dBm)|
od 5.518743790 GHe| od 5.578744730 GHz
. nds 26.00 dB| . nds 26.00 dB|
20 Bw 22.650230000 MHz| 20 Bw 22.173060000 MHz|
Q factor 2437 Q factor 251.6
w0d w0d
8 y 8 v
0 T —'ww\\ I AT ey o (‘,,,»,wvw« P T,
'l I
-10 B 1 -10 B
d \
/ \ N
-20 dBm—tr T -20 dem T
7 -/ % Ly L
30 d -30 dig=
A - RN
40 o 40 o
50 d@m 50 d@m
40 o 40 o
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 £.51874379 GHz -0.15 dém nde down 2265023 MHz M1 1 5.57874473 GHz 0.11dém | nde down 22.17306 MHz
T 1 5.50843817 GHz -26.14 dbm [ 26.00 d& T 1 §.56872604 GHz -25.80 dbm [ 26.00 d&
T2 1 5.5310884 GHz -26.15 dBm Q factor 243.7 T2 1 5.5908961 GHz -25.89 dém Q factor 2516
il T — il T
s W 4 i [ CEEOREE ™)
11908763 11908763
pete: 22 FEB.2020 11:47:32 pete: 22 FEB.2020 1207:57

Bottom+1 Channel

]

Ref Level 35.00 dam  Offset 26.85 0B & RBW 200 kHz

Pate: 22 FEB.2020 1257.03

o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT
@17k View
- mi[1] 0.46 dBm|
o4 5.701241210 GHz|
— ndg 26.00 dB|
2 Bw 22.042750000 MHz|
Q factor 258.6
w0d
0 d ¥
N,/../"u"\,q/\u‘ﬁ""v‘ﬂv‘-:-\r\’\”'v"‘w\ ' Pt i, |
-10 dy
20 d A
Y
-30 d
N7
e P
40 day
50 d@m
40 o
CF 5.7 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.70124121 GHz -0.45 dém nde down 22,04275 Mz
T 1 £.68910097 GHz -26.46 dbm [ 26.00 d&
T2 1 5.71114371 GHz -26.46 dBm Q factor 256.6
™ Y
L L ] [ CEEERE )
11908763

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO

- UL-RPT-RP-11909763-3516-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Ban

dwidth (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3/ Port 3/ PWL 17 /8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom+1

5520

21.913

Middle

5580

22.662

Top

5700

22.342

Spectrum o Spectrum -
Ref Level 35.00 dém  Offset 26.85 dB & RBW 200 kHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 200 kHz
o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT o att 2008 SWT  19.04s w VBW 1MHz  Mode Auto FFT
@17k View @17k View
- mi[1] P mi[1] 0.02 dBm)|
od od 5.584992970 GHz|
o ndB 26.00 dB| o ndB 26.00 dB|
20 Bw 21.913380000 MHz| 20 Bw 22.662420000 MHz|
Q factor 252.1 Q factor 2464
w0d w0d
d ¥ 8 ¥
o s AR T A, | e A i A o (Ml\r.:\/\w-'l\“-v""‘,}\-\ﬁ'\/'-""\r\ P T
s /
-10 dy -10 dy 1
-20 o8 T -20 o8 - =
b4 \\ R .
- 4 i
204 -30 de .
fian”" o, p i
40 o 40
50 d@ 50 d@
40 d 40 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.52385394 GHz 0.20 dém nde down 21,91338 Mz M1 1 5.58499297 GHz -0.02dem | ndb down 22,66242 MHz
T 1 £.50919284 GHz -25.80 dbm [ 26.00 d& T 1 §.56872038 GHz -26.03 dbm [ 26.00 d&
T2 1 5.53110622 GHz -25.80 dém Q factor 252.1 T2 1 5.59138277 GHz -26.02 dém Q factor 246.4
il T — il T
[ SRR e i G v
11908763 11908763
Dete: 22 FEB.2020 11:48:51 pete: 22 FEB.2020 1209:16

Bottom+1 Channel

]

Ref Level 35.00 dam  Offset 26.85 0B & RBW 200 kHz

Pate: 22 FEB.2020 125822

o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT
@17k View
» mi[1] 0.34 dBm|
o4 5.704989220 GHz|
— ndg 26.00 dB|
2 Bw 22.341800000 MHz|
Q factor 255.4
10 d
od ¥ :
ven oot iy fr""“’"‘!“\ DTN TP Vi
-10 dy {
/l
20 dBrr L =
30d N
WYad -
40 day
50 de
0d
CF 5.7 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.70498922 Gz -0.34 dém | nde down 22,3418 MHz
T 1 5.58895753 GHz -26.34 dém noB 26.00 dB
T2 1 5.71129933 GHz -26.34 dBm Q factor 255.4
-
L [ CEEERE )
11909763

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ Port 1 / PWL 14/ 8 dBi Antenna

Channel Frequency (MHz) Aol Emls(sl\;l?_'r;)Bandeth
Bottom 5500 20.628

Result: Pass

RefLevel 3500 d8m Offset 26.85 dB & RBW 200 kHz
jo At 2008 SWT 139ys @ VBW 1MHZ Mode Auto FFT

@ 1Pk View

30d ML)

ndg
By
) factar

1.44 dBm]
5.494980780 GHz
26.00 d)
20.628110000 MHz|
266.4

1
ff.w,wf\ ,JWJ‘I L et ’,.w('vu repeved Wy \ J’wmm,\

50 dB

CF 5.5 GHz 32001 pts

8pan 30.0 MHz

Marker

Function Result

Type | Ref | Tre | %-value Y-value | Function |
M 5.43498078 GHz La4dem | nde down
5.43087007 GHz
5.51050717 GHz

T1 1
T2 1

-24.55 dBm nd8
-24.56 dBm 1 factor

2062811 MHz
26.00 dB
266.4

a1 g

11908763

POate 22 FEB 2020 13:07:25

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ Port 2/ PWL 14/ 8 dBi Antenna

Channel Frequency (MHz) Aol Emls(sl\;l?_'r;)Bandeth
Bottom 5500 21.008

Result: Pass

RefLevel 3500 d8m Offset 26.85 dB & RBW 200 kHz

jo At 2008 SWT 130ys @ VBW 1MHZ Mode Auto FF

T

@ 1Pk View

30d ML)

ndg
By
) factar

261.7)

U
’./»..ww,a Wemaren S ww}\,,\ ‘/\,ﬂ."...\f

TP

\
V

50 dB

CF 5.5 GHz 32001 pts

8pan 30.0 MHz

Marker

%-value Y-value | Function |

Function Result

Type | Ref | Tre |

M1 1 5.49873723 GHz
5.43056126 GHz
5.51056904 GHz

0.90 dém nd@ down
-25.09 dBm nd8
-25.09 dém 1 factor

T1 1
T2 1

21.00778 MHz

26.00 dB
261.7

a1 g

11908763
POate 22 FEB 2020 13:06:44

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / Port 3/ PWL 14/ 8 dBi Antenna

Channel Frequency (MHz) Aol Emls(sl\;l?_'r;)Bandeth
Bottom 5500 21.021

Result: Pass

Spectrum =
Ref Level 35.00 ddm  OHset 26.35 db w RBW 200 kHz
o att 2008 SWT  180ps @ VBW 1MHz  Mode Auta FFT
@17k view
P MI[1] .72 dBm|
o0d 5.501254340 GHz
P, ndB 26.00 dB)
20 Bw 21.020910000 MHzZ|
) factar 261.7)
104d
0 df T '\_,‘ iy
F.-"h’\",«'\ e \»-J\f"»m‘ o~ e "w‘m.|
04 !
/|
0 dBrr
v 5
30 di A2 .
b 'w\"-n\,
40 dB
50 dem
50 de
CF 5.5 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | %-value Y-value | Function | Function Result
M1 1 5.50125434 GHz -0.72 dém nde down 2102091 MHz
T 1 5 43960345 GHz -26.73 dbm ndd 26,00 db
T2 1 5.51062436 GHz -26.73 dbm q factor 261.7
il

11908763
POater 22 FEB 2020 13:10:04

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/Port 1/ PWL 17/ 8 dBi Antenna

Channel

Frequency (MHz)

(MHz)

26dB Emission Bandwidth

Bottom+1

5520

20.492

Middle

5580

20.293

Top

5700

20.425

Spectrum o Spectrum o
Ref Level 35.00 dém  Offset 26.85 dB & RBW 200 kHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 200 kHz
o At 2008 SWT  18.04s @ VBW 1MHz  Mode Auto FFT o At 2008 SWT  18.04s @ VBW 1MHz Mode Auto FFT
@ 1Pk View @ 1Pk View
- mi[1] P mi[1] 5.41 dBm)|
30 dam od 5.574973280 GHe|
. nds . nds 26.00 dB|
20 Bw 20.492170000 MHz| 20 Bw 20.293430000 MHz|
Q factor 269,1 Q factor 274.7)
10 w0d +
X i A
od MWL P UL N 0 et " e dlvetnd Lope o
[AANY. Ul ™ Fianas [y AR T P
-10 dB 1 - -10 g8
/ v \
Py \ p AN
-20 dy -20 dy
g -l n 30 df -~ ™
i A, o W
40 o 40 o
50 d@ 50 d@
40 d 40 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.51497516 GHz 4.75 dém nde down 20,48217 MHz M1 1 5.57497326 GHz 5.41dem | nde down 20,29343 MHz
T 1 5.50990532 GHz -21.25 dbm [ 26.00 d& T 1 £.56999063 GHz -20.50 dBm [ 26.00 d&
T2 1 5.53039749 GHz -21.25 dém Q factor 269.1 T2 1 5.59028405 GHz -20.60 dém Q factor 274.7
™ T ™ v
L G v [ G v
11908763 11908763
pete: 22 FEB.2020 13:23.04 pete: 22 FEB.2020 13:39:27

Bottom+1 Channel

]

Ref Level 35.00 dam  Offset 26.85 0B & RBW 200 kHz

Pate: 22 FEB.2020 144311

o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT
@17k View
- mi[1] +.81 dBm)|
o4 5.694959220 GHz|
— ndg 26.00 dB|
2 Bw 20.424670000 MHz|
Q factor 278.8
w0d
X
0 d P P L I Fak v aut !"\'\'y«
o A T V™
-10 dy /
-20 dem .
e
-3 d
A P
40 day
50 d@m
40 o
CF 5.7 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.69495922 GHz 4.91 dém nde down 20,4247 Mz
T 1 5.68097563 GHz -21.09 dém [ 26.00 d&
T2 1 $.7104003 GHz -21.09 dém Q factor 278.8
™
L [ CEEERE )
11908763

Result: Pass

Top Channel

Middle Channel

)
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Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ Port 2/ PWL 17/ 8 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth

(MHz)

Bottom+1

5520

20.968

Middle

5580

20.992

Top

5700

20.880

]

Ref Level 35.00 dam  Offset 26.85 0B & RBW 200 kHz

Pate: 22 FEB.2020 14.44:31

o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT
@17k View
» mi[1] 1.62 dBm|
30d 5.693756450 GHz|
— ndg 26.00 dB|
2 Bw 20.880280000 MHz|
Q factor 272.7)
10 d
1
0 dB - P ST | i
Yo v wAvEES P
(.,\mw e by {u-'-'\\‘f - Ww»f\,\
-10 dy
]
/
-20 dem =
30d \\“
ot W, |
40 dBy
50 dem
5008
CF 5.7 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.59375645 Gz 1.62 dém | ndb cown 2088028 Mz
T 1 5.58942008 GHz -24.38 dm noB 26.00 dB
T2 1 5.71030937 GHz -24.37 dBm Q factor 272.7
-
L [ CEEERE )
11909763

Top Channel

Result: Pass

Spectrum o Spectrum o
Ref Level 35.00 dém  Offset 26.85 dB & RBW 200 kHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 200 kHz
o At 2008 SWT  18.04s @ VBW 1MHz  Mode Auto FFT o At 2008 SWT  18.04s @ VBW 1MHz Mode Auto FFT
@ 1Pk View @ 1Pk View
- M1[1] 2.42 dbm)| p M1[1] 2.66 dBm)|
od 5.513762070 GHz| od 5.578737230 GHz
. nds 26.00 dB| . nds 26.00 dB|
20 Bw 20.968410000 MHz) 20 Bw 20991840000 MHz|
Q factor 263.0) Q factor 265.8)
w0d w0d
1
0k b 1 N 0k \ . X /
T T Ty WA= T T T e |7 o
P = r/ J Y sl \[ 77 vf\fv’“’\
-10 dBy -10 dy
/ /
-20 o8 . -20 o8 4 \
L~ o~
-0 d -30 d
~ A, \
- M) | v
-40 dB| -40 dB|
50 d@ 50 d@
40 d 40 d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.51376207 GHz 2.42 dém nde down 2096841 MHz M1 1 5.57873723 GHz 2.66 dém | nde down 20.89184 MHz
T 1 5.50043002 GHz -23.58 dbm [ 26.00 d& T 1 §.56943377 GHz -23.34 dBm [ 26.00 d&
T2 1 5.53039843 GHz -23.58 dém Q factor 263.0 T2 1 5.59042561 GHz -23.34 dBm Q factor 265.8
™ T ™ v
L G v [ G v
11908763 11908763
pete: 22FEB.2020 132423 pete: 22 FEB.2020 13:40:46

)

Page 110 of 760

FCC 15.407 WLAN - Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ Port 3/ PWL 17/ 8 dBi Antenna

Channel

Frequency (MHz)

(MHz)

26dB Emission Bandwidth

Bottom+1

5520

20.986

Middle

5580

20.608

Top

5700

20.865

Spectrum o Spectrum -
Ref Level 35.00 dém  Offset 26.85 dB & RBW 200 kHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 200 kHz
o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT o att 2008 SWT  19.04s w VBW 1MHz  Mode Auto FFT
@17k View @17k View
- mi[1] P mi[1] 2.57 dBm|
30d 30d 5.576269800 GHz|
o ndB o ndB 26.00 dB|
20 Bw 20.986220000 MHz| 20 Bw 20.608420000 MHz|
Q factor 263.1 Q factor 270.6
w0d w0d
o , i o I
R, PP T o TPV WA N ATV T YR
rf'\""\,""“"” CALSIVATEN f,fw W e o e
-10 dBy -10 dy
{l
- \ - /
-20 dem - 2 -20 dem
.
304 Vall 20 dey ™
- -\ o
40dp 40
50 d@m 50 d@m
40 o 40 o
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.52125802 GHz 2.37dém | nde down 2098622 Mz M1 1 55762608 GHz 2.57dem | nde down 20.60842 MHz
T 1 5.50956876 GHz -23.63 dbm [ 26.00 d& T 1 £.56979844 GHz -23.43 dbm [ 26.00 d&
T2 1 5.53055498 GHz -23.63 dBm Q factor 263.1 T2 1 5.59040686 GHz -23.43 dém Q factor 270.6
™ T ™ v
L G v [ G v
11908763 11908763
pete: 22 FEB.2020 132542 pete: 22 FEB.2020 13:42:05

Bottom+1 Channel

]

Ref Level 35.00 dam  Offset 26.85 0B & RBW 200 kHz

Pate: 22 FEB.2020 144550

o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT
@17k View
- mi[1] 2.11 dBm)|
o4 5.701246840 GHz|
— ndg 26.00 dB|
2 Bw 20.865290000 MHz|
Q factor 273.2]
w0d
0d , b4
PPy PR A r A T TP VT
o w\f, i'a "-r\"‘ w-’\.\
-10 dy
/ \
-20 dem +
30 d
~ Y
o gren ™ "
40 dBy
50 d@m
40 o
CF 5.7 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.70124664 GHz 2.11 dém nde down 20 86529 Mz
T 1 5.68054533 GHz -23.89 dbm [ 26.00 d&
T2 1 5.71041061 GHz -23.89 dém Q factor 273.2
™
L [ CEEERE )
11908763

Top Channel

Result: Pass

Middle Channel

)
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Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ Port 1 / PWL 14 /8 dBi Antenna

26dB Emission Bandwidth

Channel Frequency (MHz) (MH2)

Bottom 5500 20.374

Spectrum o

RefLevel 3500 d8m Offset 26.85 dB & RBW 200 kHz
jo At 2008 SWT 139ys @ VBW 1MHZ Mode Auto FFT
@ 1Pk View

P MI[1] 1.32 dBm|
30di 5.494964840 GHz
nds 26.00 dB|
By 20.374050000 MHz,
2 factor 269.7

b
[— ‘f"‘..'["mf Wand W, e ;fw..“ J'\ ] e

-50 dBm

50 dB

CF 5.5 GHz 32001 pts Span 30.0 MHz

Marker

Type | Ref | Tre | %-value Y-value | Function | Function Result
M £.49496484 GHz 1.32 dbm nde down 20,37405 MHz
T 1 5.43978719 GHz -24.69 dBm ndd 26,00 db
T2 1 5.51016124 GHz -24.68 dbm q factor 269.7

~r
Quonnnnnd o

11908763
POater 22 FEB 2020 1311:27

Bottom Channel

Result: Pass

Page 112 of 760 FCC 15.407 WLAN - Template Vers. 1.4

)




UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ Port 2/ PWL 14 /8 dBi Antenna

Channel Frequency (MHz) Aol Emls(sl\;l?_'r;)Bandeth
Bottom 5500 20.535

Result: Pass

RefLevel 3500 d8m Offset 26.85 dB & RBW 200 kHz

POater 22 FEB 2020 1312:47

o att 2008 SWT  180ps @ VBW 1MHz  Mode Auta FFT
@17k view
Mi[1
30 di m
P, ndB
2 Bw
) factar 267.8)
10 di
0 d 2
,\,»‘.-N'»“‘ N "\‘ A ) ’Lvm"w-\
-10d -
/
0 e
P
30 di -
"\rw
40 di
=50 dBm
50 db
CF 5.5 GHz 32001 pts 8pan 30.0 MHz
Marker
Type | Ref | Tre | %-value Y-value | Function | Function Result
M 1 5.49873441 GHz 1.15dem | nd@ down 20,5353 MHz
1 1 5.43070188 GHz -24.85 dbm ndd 26,00 @
T2 1 5.51023718 GHz -24.84 dbm q factor 267.8
-
Quonnnnnd o
11908763

Bottom Channel

)
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Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / Port 3/ PWL 14 /8 dBi Antenna

Channel Frequency (MHz) Aol Emls(sl\;l?_'r;)Bandeth
Bottom 5500 21.265

Result: Pass

POate 22 FEB 2020 1314:06

Spectrum =
Ref Level 35.00 ddm  OHset 26.35 db w RBW 200 kHz
o att 2008 SWT  180ps @ VBW 1MHz  Mode Auta FFT
@17k view
P MI[1] 0.70 dBrm
o0d 5.501245900 GHz
P, ndB 26.00 dB)
2 Bw 21.265590000 MHz|
) factar 258.7)
10 di
0d - 5
Y s STV PLA O ey
& W \ b
-10
/I
0 e - -
i -
30 di i =
s “ig
a0 db
=50 dBm
50 db
CF 5.5 GHz 32001 pts 8pan 30.0 MHz
Marker
Type | Ref | Tre | %-value Y-value | Function | Function Result
M 55012450 GHz -0.70 dBm | nde down 21,26550 MHz
1 1 5.43035408 GHz -26.70 dBm ndd 26,00 @
T2 1 5.51061967 GHz -26.71 dbm q factor 258.7
-
Quonnnnnd o
11908763

Bottom Channel

)
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Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ Port 1 / PWL 17/ 8 dBi Antenna

Channel

Frequency (MHz)

(MHz)

26dB Emission Bandwidth

Bottom+1

5520

20.337

Middle

5580

20.292

Top

5700

20.599

Spectrum o Spectrum -
Ref Level 35.00 dém  Offset 26.85 dB & RBW 200 kHz Ref Level 35.00 d8m  Offset 26.95 dB & RBW 200 kHz
o att 2048 SWT  18.04s w VBW 1Mz Mode Auto FFT o att 2008 SWT  19.04s w VBW 1MHz  Mode Auto FFT
@17k View @17k View
» mi[1] +.96 dBm)| p mi[1] 5.28 dBm|
o4 5.514954530 GHz| o4 5.584968590 GHz|
o ndB 26.00 dB| o ndB 26.00 dB|
20 Bw 20.337490000 MHz| 20 Bw 20.292490000 MHz|
Q factor 271.2 Q factor 275.2
10 d w0d +
0 - it PR rehoedbonds i 0 SR NV APV PN & A -
Y v I/ ) v & AT TR Y o~
-10 dy 1 -10 dy
20 de \‘ : 20 de -
| RN L -
30d 30,4 s
o / A
and nds
50 de 50 de
0d 0d
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-valua | ¥-value | Function | Function Result | Type | Ref | Trc | X-valua | ¥-value | Function | Function Result |
M1 1 5.51495453 GHz 4.95 dBm | nde down 20,23749 Mz M1 1 558495650 GHz 528 dBm | nde down 2020249 MHz
T 1 £.50998125 GHz -21.05 dém noB 26.00 dB T 1 £.55089210 GHz -20.72 dém noB 26.00 dB
T2 1 5.53031874 GHz -21.05 dém Q factor 271.2 T2 1 £.5901846€ GHz -20.72 dém Q factor 275.2
g Y g Y
L G v [ G v
11909763 11909763
pate: 22 FEB.2020 132730 pate: 22 FEB.2020 1343:31

Bottom+1 Channel

]

Ref Level 35.00 dam

Offset 26.35 dB & RBW 200 kHz

po ALt 20d8  SWT 18.5 ys @ VBW 1 MHz

Mode Auto FFT

Middle Channel

@ 1Pk View

m1[1]

ndg
Bw

Q factor

+.80 dBm)|
5.704968590 GHz|
26.00 dB|
20.599040000 MHz|
2717.0)

J

A

kY
o

& fi
0 oI [
-10 dy

T f‘ Y

Wikao
VPN 1\

-20 dBm:

40 dBy

S

50 dim:

50 dei

CF 5.7 GHz 32001 pts

Span 30.0 MHz

Marker

Type | Ref | Trc | X-valua | ¥-value | Function |
M1 1

Function Result |

4.80 dBm
-21.20 dém
-21.20 dBm

nde down
noB
Q factor

£.704958509 GHz
£.68983313 GHz
£.71043217 GHz

T1 1
T2 1

20,59904 MHz
26.00 dB
277.0

-
L

11909763
Pate: 22 FEB.2020 144719

Top Channel

Result: Pass

)
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